@MAFEUYAMA LS., INC.

301 — 30™ Street NE, Suite 118, Auburn, WA 98002
PO Box 309, Auburn, WA 98071-0309
Phone (253) 735-7368 Fax (253) 735-1416

PARTS LIST
MODEL BCM 212

October 1, 1988

Maruyama — Manufacturing quality equipment since 1895.



"PARTS LIST MODELBCIMZ212

1. MAIN BODY

- MARUYAMA U.S,INC.




RefNo. [Parts No. Paris Name Q'ty {|Ref No,iParis No, -+ Parts Name Q'ty
1-1 | mse2  BOM212 1
1-2 2]?532 Clutch case, ass'y 1
1-3 | 210583 |+ Bearing case 1 "
1-4 210534 vﬁuffer (A) 1
1-5 | 210535 |- Buffer (B) 1
1-6 | 210505 |+ Outer transmission pipe bracket (A) 1
1-7 | 210837 |+ Outer lransmission pipe bratket (8} 1
1-8 | 092561 |- Bolt (M5x29) z
1-5 002082 | » Serew (M5x20) 2
1—10 | ©54675 | » Bearing (#6000UU} 2
1-11 | 054676 |+ Snap ring {326} -1
1-12 | 211463 |Inner transmission shaft. ass'y 1
1-13 | 211485 {Clutch .drum ) 1
1=-14 1 212339 i Outer Wisslcn pipe 1
1-15 | 089771 | Bolt (MEX85-TT) 1
1~16 | 054976 |Knob 1
1—17 | 054601 |Hanging bracket, ass'y 1
1-13 | 054692 |- Manging bracket {(A)  _ __: 1. - L
1-19 | 054695 }. Hanging brackel (B) 3 V .
1~20 | 089738 {+Bolt EMSXIB) _‘ 1
1-21 | 214224 |Loop handle 3 “ I
1-22 | 2142¢5 |+ Loop handle 1
1-23 | 214226 |+ Handie bracket (.
t-24 | 21317 |- Packing 1
1-25 | 092087 |+ Screw (M5xZ8) 4
1-26 | 081027 |- Nut {M5%0.8) 4
1-27 | 092552 |Bolt (MBXx20) 4
1-28 | 210781 { Banging strap, ass'y ]
1-29 | 212052 | Throttle lever - 1
1-30 [ 212445 |Lead wire 1 “
1-31 | 214227 | Corrugate tube l
|




PARTS LIST ' MoDEL BCM212

- |2, GEAR CASE

MARUYAMA U.S..INC.




Ref No.[Parts No, Parts Name Qy ”Rel.No. Parts No, Paris Name Q'ty
21 211463 {Gear case, ass'y 1
2-2 210552 )+ Gear case 1
2—3 } 082092 |- Bolt (M6XB) 1
24 [ 092084 |+ Screw {M5x3) 3
2-5 | 210553 |. Stabitizer %
2«§ | 210554 |- Bearing i#soé) Py I .
2-7 230555 {+ Gear 1
2—8 -} 210556 {- Blade axis 1
2—9 | 019385 |+ Bearing (#6001 1
2—10 ] 055185 }~Spap ring {#28) 1
211 | 085384 {-Oil seal (D19 28 6) !
2—12 { (54736 | Collar, blade axis 1
2-13 | 211470 |~ Pinion gear i .
‘|2—14 | 210560 }-Bearing (#609) af
2-15 | 140268 |- Bearing (#6092) 1
2—15 140269 | - Snap ring (#9) 1 I
2-17 | 140270 |- Snap ring (#24) 1
2—18 | D92S6] |- Bolt {M5x25) 1 3
2—19 | 201177 |- Packing {¢ 85 ¢ 12x105) 1
2-20 | 230557 |-Boss (A) 1
2-21 | 140275 |+ Boss (B) . 1 !
2-22 | 210888 |- Stabilizer . 1
2-23 | 210309 |- Toothed washer (B8 Counterclockwise)] 1 |l
2-24 | 089432 |- Bolt (MBX 18, Counterclockwise) 1
[2-2s | ogo7ms |Bont (msxas—mm) 1
2-26 | 210412 Safet; cover, assy 1
2—27 { 210311 |~ Safety cover 1
2-28 | 210413 |« Bracket 1
2-29 | 092555 |- Bolr (MGX30 2
2-3C [-21C313 ;- Safety cover bracket 1




PARTS LIST MUUEL DASIVIZ | &
3. ENGINE (CRANK CASE, CYLINDER)

MARUYAMA U.S.,INC.




Ref.]l\'o. Pa:zs.N;:. Parts Name Q'ty [|Ref No. [Parts No. 'F"ar_:§ Name iy
3-1 | 260807 |M211BDA. assy I |{3-41 | 250499 | Gasket 1
3-2 260006 | Fan case 1 {|3—-42 | 260502 | Piate b2l 1
3-3 ] 260005 {Dowel pin (5X15L) 4 [13-43 | 260498 {Mutiler bedy 1
3-4 260003 | Drive case 1 ||3—-44 | 260077 |Plale 1.
3-5 260004 §Starter case 1 [{8—45 | 990135 {Nut (M3} 2
3-6 | 972593 |Bal bearing (26001) 2 [{3-46 | 260514 |Prate 1
3-7 ) 012612 [ON seal (TC12 22 7) 2 [{3~47 | 260081 [Gasket y
3-8 | 081417 |Screw (M5x25) 3 [f3-48 | 260080 |Mufler cover 1
3-0 | 260739 |Lead wire 1 {|3-49 | o70831 {Gasket 1
3-10-| 092574 |Bolt (M5x25) 3 [i3-80 | 260504 | Nut (MEx1D) 1
f3~11 | 260007 ]Stand 1 {{3-51 | 260087 ]Gasket 1
3-12 | 092055 |Screw (M6x12) 2 ||3-52 | 012643 [Ciutch, ass’y 1
i3~ 13 250018 Craaks.!'la.ft. ass'y 1 3-_«53 472808 |+ Fiyweight 2
3-14 | 972860 -] Neadle. bearing 1 [[3-54 | 260105 |- Clutch spring 1
3-15 | 260120 | Pistom set ) [ja-£5 | 912642 | Washer ($6% & 16x112) 2
3-16 | 260132 «Piston pin 1 {{3-6s | 590679 jCruch wolt 2
3-17 | o72823 [oip 2 {357 | 280011 [ Fuel tank, assy 1
3-18 | 260133 | Top ring ’ 2 Jl8-58 | 250463 §«Fuel tank cap, asy'y 1
3-19 | 260026 [Fan 1 {{a~59 { 677316 |+ Bresther vaive 1
3-20 | 990135 | Nut (M€) 2 [|3-50 | 971318 |-+ Holdes 1
13-21 | 260011 | Cylinder gasket 1 {|3-61 | 260309 |+ Gaske: 1
3-22 | 260125 | Cylinder 1 §|a-62 | 260108 |+ Priming pump, assy 1
3-23 | 578836 |Bolt (MEX3M) 2 |f3-83 | 250110 |+- Priming pump Dedy 1
3-24 | 085111 | Swua boit 2 |[a-6¢ | o72m8 |orcasker (B ' 1
3-25 | 260449 {Cylinder cover 1 ||3-65 | sr2811 |+« Gaske: 1
3—26 | 260560 | Muifier cover 1 ||3-68 | 250112 ]+~ Sponge 1
3-27 | 092075 {Screw (M5x20) 1 972817 |+~ Sponge 1
3-28 | 92070 |Screw (Ms5x15) 1 972813 |-+ Ban’ 2
3=-29 | 260451 |Spark plug guard H ¥ smmiz |- Gasker 1
3-30 { 260031 | Rotor, ass’y 1 97_2818_ v+ Gasket 1
3-31 | 260853 {+ Rotor 1 fi3—71 | 280111 |-+ Cap 1
3-32 | 260856 }-Return seming 't {{s—72 | sor908 |+ 2ap 1
3-33 | 260855 |- Ratchet 143273 | 250117 |- Fuel iove 1
3-34 | 260438 |1gnition. con 1 [l3~74 | 280113 |- Fuel Ster, ass’y 1
3-35 § 260044 [ Grommeat 1 [{3-75 | 260115 feoFelt t
3-35 | 260005 |Band 1 M5-76 | 260114 §-e Weighe i
3-37 § 977306 | PFlug cap 1 }j3-77 | 260116 j+* Sponge 1
3-33 | 910519 {Spark plug (BMEGA) 1 (12-78 | 260372 [Fuel tube {43x ¢ 5xTIL 1
2-39 | 998515 | Lead wire 1 |la-73 | 971781 feup 1
3-46 | 092574 | Bott (M5x23) .2 1380 | 260118 {Pac p




| 'PARTS LIST MODELBCM212

4. ENGINE (CARBURETOR, RECOIL STARTER)

- MARUYAMA U.S,INC.|




Ref.No.{Parts No, Parts Name Q'ty || Ref.Na, [Parts No, Parts Name Qy
4=1 | 260061 §Gasket 1 Ha~a1 | 260093 |+ Res T 1
{2-2 | 260062 |insvlator ) 1 |[4~42 } 260096 |- Washer )
4-3 | 092015 |Serew (M5x2D) 2 ||4-45 { 260005 |- Screw 1
4-4 | 260065 |Gasket , 1 l4=a4 | 972832 [-Starter rope :
4-5 | 280337 [carburetor, ass’y 1 Jla-a5 | 250008 |- Starter kaod ' 1
4-6 | 250050 |+ Throttle vajve . 1 |46 | 0o2075 | screw (MBx20) ' 3
4-7 | 260138 {+ Jet need ’ 1 '

4—-8 [ 260048 |- Rewziner 1

4-9 | 260089 |-Chp ' 11

4—10 | 572853 |+ Return spring _ 1

4-11 | 977565 [« Cap R | " _ .
4-12 | 260058 |+Cap : : 1

4—-13 | 972885 |+ Gaskel 1 “

4~14 | 260085 |- Diaphragm 1

4-15 | 260056 |- Cover 1

416 | 972887 |+ Screw (M3x12) . . 4

4—17 4 972858 {+Needle valve ] t

4-18 | 972859 |- Spring 1

4-19 | 972857 |- Ficat arm 1

4-20 | 972855 |- Float pin : 1

4-21 | 972860 { - Scraw ) . . 1

4-22 ) 77533 |- Gasket 1

423 | 260052 |- Diaphragm 1

4—24 { 260053 {~Cover 1

425 | OB2072 |+ Screw (M3Ix§) 4

4--26 | 591097 |+ Spring - . 1

4-27 | 260051 {-Idie screw ' 1

428 1 977567 |+ Jet needls . 1

4-29 { 971739 |Fust tube (¢ 3x ¢ 5x150L) 1

4-30 1 977534 | Screw (MS5x43x20; 2

£-21 § 260308 tThzouie wire" ]

§-37 | 260453 | Alr cleaner, ass’y 1

4-33 | 991098 |- Grid 1

4-34 { 972844 |+ Cleaner element 1

435 [ 280454 |~ Cleaner case 1

3-36 092'97.1- Screw (M4 x25) - F)

4-137 | 260562 | Recodl starter, ass’y 1

4-38 | 250563 |« Starter case . ]

4-33 | 260435 |- Rope guide 1

4-40 { 260094 - Spring A )




Paris Name

Qty ”Ref.l\'o.

iParts ha,

Paris Mame

| Qy

5-1 | 054753 |Tool bag 1 _
5-2 210418 | Box spanner (13x19xX ) 1

5=-3 22865 | Double—ended wrench {8x10) 1

5—4 21018t | Handle (¢ 3.5%170) 1

5-8 2650905 [ Instruclion manual . 1 )

ll




PARTS LIST MODEL BCIVI212

5. ACCESSORIES

MARUYAMA U.S.,INC.




Maruyama U.S., Inc.
3570 Shelby Lane
Denton, TX 76207
940-383-7400 voice
940-383-7466 fax

www.maruyama-us.com



